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REF. NO_ _ NOTE _ _ PARTNO. ] DESCRIPTION __________ | S A Qty |
1 SK-6040870-SP SCREW vIa3y" M4 L=8 1
2 SM-4040855-SP SCREW Fat Ry 1
3 SH-6040450-TP SCREW A7V 1- M4 L=4 2
4 134-62700 HEM_GUIDE RIGHT AL AR 3% 1
5 134-62601 HEM_GUIDE_LEFT A AN R Y 1
6 SM-4040855-3P SCREW FNRY p)
7 WP-0430801-5C WASHER 4.3X9%0.8 v5% ¥ % 4.3X8X0.8 2
8 134-63203 HEM _GUIDE ALY AN 1
g 134-62353 SWING_DOWN_COVER_ASSY H20 yagAVHN -#3H20 1

10 134-01203 HINGE ey (1)

11 134-02706 PIN FOR COVER v YTA-IN - (n

12 133-02302 RUBBER BUMPER SN -AT YN - (0

13 134-03506 PIN_FOR_S_D_COVER v y74-SDin” - (1)

14 133-02708 RUBBER_WASHER N =Y9Iy- (2)

15 RE-0300000-K0 E-RING 3 E} 2h47 3 (1)

16 WP-0550800-SP WASHER 5.5X10%0.8 k54 4 % 5.5X10X0.8 (1

17 SM-8040360-TP SCREW MRy M4 L=3 (1)

18 SH~1040800-SP SCREW ¥5323° M4 L=8 (3)

19 SM-8040360-TP SCREN. MR M4 L=3 (1)

20 134-62403 CLOTH_PLATE FRONT_H20 RJ4AYIH20 (1)

21 134-62304 SWING_DOWN_COVER_H20 JagAyIn' ~H20 D

22 134-01608 GASKET : I Ay 1

23 SM-4041055-SP SCREW AR M4 L=10 4

24 134-63450 SIDE_COVER_ASSY H20 $4N AN -23H20 1

25 134-01500 CYLINDER COVER IR —phn - (1)

26 134-63401 SIDE_COVER_H20 F48N I~ —H20 (1N

27 134-01906 LATCH SPRING 2 FYFR7 Yy 2 (1)

28 134-01807 CYLINDER COVER PLATE IV -HN =7 =h (1)

29 PH-0300252-C0 PARALLEL PIN aAaPEe Yy TA3X25 (2)

30 SM-4040655-SP SCREW M4 L=6 FA* 313y M4 L=6 (3)

31 SH-8040360-TP SCREW MA2Y M4 L=3 2y

32 RO-0371801-00 RUBBER RING Yy (2)

33 SM-4040655-SP SCREW M4 L=6 FAT I3y M4 L=6 2

34 134-62551 ASSY_TP_SUPPORT_H20 NYLANIY R 4 73H20 1

35 133-01908 DOWEL PIN A 53 R (1)

36 133-02500 DOWEL PIN 2 TUINE V2 (1)

37 134-03407 SLIDE_COVER_SUPPORT S ZAN T 7 i ) (n

38 SM-4030655-SP SCREW FAY Iy M3 L=6 (2)

39 236-30007 TUBE f21-7° (1)

40 134-62502 THROAT PLATE SUPPORT H20 NLAMNIIFR 4H20 (1)

41 133-02302 RUBBER BUMPER IN N YN < (0

42 134-00700 BED TOP COVER N INE Sl T 1

43 SM-6051400-SP SCREW b5y 2

44 134-02300 NIPPER PLATE Z9A =7 L=} 1

45 134-02805 SPRING A7 Vv 1

46 134-02409 NIPPER SPRING PLATE YN =X7° 9T 7 -] 2

47 133-26202 SHOULDER SCREW Yakd -2 2~ 1

48 SM-4041055-SP SCREW FA Ry M4 L=10 3

49 NM-6040001-SP NUT M4X0.7 oYhFYh M4X0.7 192 1

50 134-63351 SLIDE_COVER_ASSY H20 540 A0t ~#3H20 1

51 134-63104 HEM_GUIDE_BASE AT AN N =R (2

52 134-63302 SLIDE_COVER_H20 341 AN -H20 (1)

53 134-02201 LOOPER THD GUIDE B=n =ZLyh B AR 1

54 134-02003 LATCH SPRING SYFAT WY 1

55 134-00809 GASKET B ' b ZryLB 1

56 SK-4040655-SP SCREW ¥4 L=6 FAT22T M4 L=6 1

57 133-02203 SCREW 7Y~ 2

58 , 134-01351 CLOTH_PLATE_ASSY JUx7 L-1VT9y- 1

59 134-01302 CLOTH PLATE REAR JUx7" L-hY7 (1)

60 134-02102 THD GUIDE AVyh oy Ah (1)

61 PS-0150042-K0 SPRING PIN 1.5X 4 A7V ey 1.5 4 (2)

62 SM-4041055-SP SCREW N33 M4 L=10 1



1 €S-1000881-TP  THRUST COLLAR 25ZMF D=10 W=8 . 2
2 134-62106 SUCTION_PIPE_1 MYayhvi ' 1
3 134-62205 SUCTION_PIPE_LOWER MY2THYYR 1
4 134-62007 FEED_COVER FI9In - 1
5 SM-8050412-TP  SCREW M5 L=4 MAZY M5 L=4 4
6 SM-4040655-SP  SCREW M4 L=6 FaT1x5" M4 L=6 2
7 SM-8040412-TP  SET SCREW M4 L=4 AR 1
8 134-61306 DRIVE_LEVER LS 1
9 134-61504 LINK_PIN ey 1
10 SM-8060412-TP  SCREW PAZY® M6 L=4 2
11 NM-6050001-SP  NUT M5 uyh7F7) M5X0.8 131 1
12 WP-0550800-SP  WASHER 5.5X10X0.8 v5¥ ¥ % 5.5X10X0.8 1
13 SM-6051400-SP  SCREW (2> 1
14 134-61009 SHAFT Ay 1
15 134-61108 ADJUST _LEVER Favtabn - 1
16 134-61207 ADJUST_PIN FaAvEIC v I
17 CQ-3030000-00 OIL WICK 1y 1
18 SM-6030500-SN  SCREW M3 L=5 ¥I3y M3 L=5 1
19 134-61405 LINK Vvs 1
20 134-61603 0IL_WICK_PLATE 1YVA$I{4 1
21 WP-0430801-SC  WASHER 4.3X9X0.8 ts¥ 7 & 4.3X9X0.8 2
22 133-02302 RUBBER BUMPER AT -NT YR - 1
23 SM-4051055-SP  SCREW FAEY 4
24 SM-8050612-TP  SCREW M5X6 pAFY M5X0.8 L=6 1
25 134-60100 SUPPORT_BLOCK NIYIE 4 1
26 134-60208 SUPPORT_BLOCK_GASKET FIYER 4F Zrvh 1
27 134-60308 SUPPORT_BLOCK_COVER MIPIE BN - 1
28 134-60407 S_B_COVER_GASKET MIYEZ LN -1 Aryh 1
29 134-60605 BUSHING_RIGHT AAY JAARIE 1
30 134-60506 BUSHING_LEFT A3y JAANER Y 1
31 SH-1040650-TP  SCREW 537 M4 L=6 4
32 SM-8050602-TP  SCREW M5 L=6 MAF>" M5X0.8 L=6 2
33 PC-0105140-00  SPEED CONTROLLER qe-b avho-y 1
34 133-01908 DOREL PIN & yINe v 1
35 133-02500 DOWEL PIN 2 2 9INe V2 1
36 SH-4040655-SP  SCREW M4 L=6 FATIFT M4 L=6 I
37 134-60803 LOWER_KNIFE IHAR 1
38 134-60704 LOWER_KNIFE_HOLDER JEAZFE" ~ 1
39 134-60902 LOWER_KNIFE_PRESSER_PLATE IEAZTHIAA 1
40 SM-6040450-TP  SCREW M4 L=4 Y2~ 1
41 SH-6030600-SP  SCREW M3X0.5 L=6 Y5337 M3X0.5 L=6 1
SCREW v73y" M5 L=12 1

N

SX¥-6051200-TP

e . Ay v TN TTAT TN

Lyr ) v e

1 133-50301 NEEDLE_HEAD 56 =-h Aayh _56 1
2 © 133-50400 NEEDLE_HEAD 64 ==} hayh 64 1
3 MUY-12851000 NEEDLE »Y UYX128GAS #108S 3
4 SM-8030350-TP  SCREW FAZY* M3 L=2.5 4
5 #01 134-45200 THROAT PLATE nY{4H20-B56 1
6 #02 134-45309 THROAT PLATE N {3H20-B64 I
7 134-31101 MAIN FEED DOG yatsIn H20 1
8 134-33404 " DIFF_FEED_DOG 1 9A7IA H20 1
9 134-67758 PRESSFR_FOOT ASSY A$I73H20 1
10 134-67709 PRESSER_FOOT_BOTTOM HI7RH20 (D
11 134-67907 PRESSER_FOOT SHANK THIvyy (1)
12 PH-0200102-C0  PARALLEL PIN afavke vy vh2X10 (D
13 SM-1850600-SP  SCREW. #5123y M2.5 L=6 (H
14 SM-6040800-SP  SCREW &2 N (N
15 SM-8030302-TP  SCREW M3X0.5 L=3 FAZY* M3X0.5 L=3 (D
16 133-77106 SPRING Z7° Vv (D
17 133-75308 SPRING L Z7°0vr L (1)
18 PS-0150065-KP  SPRING PIN 1.5X6 2779V e v 1.5%X6 (D
19 134-68004 YIELDING SECTION & VA¥IH20 (n
20 134-68103 YIELDING SECTION PLATE 2 VAI{A (D
NOTE (7£82) #01....FOR MF-7823-H20-B56 MF-7823-H20-B56 A

JUK! CORPORATION

#02....FOR MF-7823-H20-B64

ALL PARTS NOT MENTIONED IN THIS PARTS LIST ARE SAME AS THOSE OF

MF-7823-H20-B64 H

MODEL MF-7800. OTHER PARTS LIST RELATED TO THIS MODEL.
MF-7800 SERIES(NO.1380 PART NO.13450200)
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